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2101 Midway Road, Suite 350 I Carrollton, TX 75006 U.S.A 

TEL: +972-999-9998 FAX: +214-666-3225 www.slipdoctors.com 

ANSI A137.1 / A326.3 
SLIP RESISTANCE TEST REPORT 

LAB ANSI 137.1 REPORT 

Specification: 
American National Standard A137.1 / A326.3 - Test Method for Measuring 
Dynamic Coefficient of Friction (DC。F) of Hard-Surface Flooring Materials 

TEST DATE 6/24/2021 REPORT DATE: 6/28/2021 

LOCATION: LAB CLIENT: COLORQUARTZ I TOMMY Y 

FLOOR TYPE: SAMPLE TILE SURFACE REF: CQ815 STORM HL FINISH 

DEVICE USED: BOT 3000E BOT SERIAL NO: 495 

CALIBRATION DATE: 才／15/2021 VERIFICATI。N: COMPLETED 06/24/2021 

SENSOR TYPE(S): SBR TECHNICIAN: DC DISTANCE: 4 INCHES 

TEST PROCEDURE DCOF 

Test was conducted using a BOT-3000E digital t「ibomete「 with the SBR rubber sensor. Su「face was cleaned with diluted Renovator #120, 
d「ied and then wetted with a su厅actant solution of 0.05% Sodium Lauryl Sulfate in distilled water. 

TEST RESULTS 

TEST DATA 
TEMP HUMIDITY 

1 2 3 4 AVERAGE DCOF 
（。F) (% RH)

TEST 1 73 45 0.42 0.40 0.40 0.41 0.41 

TEST2 73 45 0.41 0.42 0.44 0.43 0.43

TEST 3 73 45 0.40 0.42 0.41 0.39 0.41

FINAL DC。F RATING 

The ANSI standard, Section 3.1 states: "Unless othe「wise specified, hard su白ce flooring materials suitable fo「 level interio「 spaces expected 
to be walked upon when wet with wate「 shall have a wet DCOF of 0.42 o「 9「eate「 when tested using SBR senso「 mate「ial and SLS solution as 
per this standard. However, hard surface floo「ing mate「ials with a DCOF of 0.42 o「 greater a陀not necessarily suitable for all projects. The 
specifier shall dete「mine mate「ials appropriate for specific project conditions, considering by way of example, but not in limitation, type of use, 
traffic, expected contaminants, expected maintenance, expected wea「

， and manufacturers’ quidelines and recommendations ” 

This testing was completed by SlipDoctors to provide a snapshot of current conditions at the above location at the time of testing and is not 
intended or gua「anteed to 「epresent conditions at the time of installation or any later date. Re-testing is 「ecommended afte「 installation‘ This
Test Report may not be rep「oduced without the w「itten approval of SlipDocto「S
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2101 Midway Road, Suite 350 I Carrollton, TX 75006 U.S.A. 

TEL: +972-999-9998 FAX: +214-666-3225 www.slipdoctors.com LAB ANSI 137.1 REPORT 

Specification: 
American National Standard A137.1 I A326.3 - Test Meth。d for Measuring 
Dynamic Coefficient of Friction (DCOF) of Hard-Surface Flooring Materials 

TEST DATE 6/24/2021 REPORT DATE: 6/28/2021 

LOCATION: LAB CLIENT: COLORQUARTZ I TOMMY Y 

FLOOR TYPE: SAMPLE TILE SURFACE REF: CQ815 STORM (POLISH) 

DEVICE USED: BOT 3000E BOT SERIAL NO: 495 

CALIBRATION DATE: 1/15/2021 VERIFICATION: COMPLETED 06/24/2021 

SENSOR TYPE(S): SBR TECHNICIAN: DC DISTANCE: 4 INCHES 

TEST PROCEDURE DCOF 

Test was conducted using a BOT-3000E digital tribometer with the SBR rubber senso「. Surface was cleaned with diluted Renovator #120, 
dried and then wetted with a su『factant solution of 0.05% Sodium Lauryl Sulfate in distilled water. 

TEST RESULTS 

TEST DATA 
TEMP HUMIDITY 

1 2 3 4 AVERAGE DCOF 
｛

。F) (% RH) 

TEST 1 73 45 0.45 0.42 0.44 0.44 

TEST2 73 45 0.41 0.42 0.40 0.43 0.42 

TEST 3 73 45 0.44 0.43 0.43 

FINAL DCOF RATING 0.43 

The ANSI standa时 ， Section 3.1 states: "Unless otherwise specified, hard su巾ce flooring materials suitable for level interior spaces expected 
to be walked upon when wet with wate『 shall have a wet DCOF of 0.42 or g「eater when tested using SBR sensor material and SLS solution 
as per this standard. Howeve「

，
hard surface floo「ing materials with a DCOF of 0.42 or greater a「e not necessarily suitable for all projects. The 

specifier shall determine materials approp「iate for specific project c。nditions, c。nsidering by way of example, but not in limitation, type of use, 
traffic, expected contaminants, expected maintenance, expected wear, and manufacturers' Quidelines and recommendations.” 

This testing was completed by SlipDoctors to provide a snapshot of current conditions at the above location at the time of testing and is not 
intended or guaranteed to represent conditions at the time of installation or any later date. Re-testing is recommended after installation. This 
Test Report may not be reproduced without the written app「oval of SlipDoctors. 
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